TEST REPORT
Report Referencee. T R4094/194580

82
BUREAU
VERITAS

Bureau Veritas

Submitted By: Camira Fabrics Ltd, Meltham Mills, Meltham, WestrKshire, ansdumter
HD9 4AY, United Kingdom Servicos UK Lid
F.A.O: Rebecca Grimes 31 Kingsland
Grange
h Woolston
Order Date: 14" June 2017 Order No: 60943 W(a:rr:iensghtog
Ir
h WAL 4RW
Date of Receipt: 15" June 2017
ltems T ested: Lucia
Colour: None Given
StyleNo:  343405/1208
End Use: None Given
Claimed: None Claimed
Specifications:
TEST METHOD PASS | FAIL
Fastness to Light BS EN ISO 105-B02:2014-BS6 See Results

Results: As detailed in this report

Observations: None

Authorised By: Z.Wdlls

| ssue Date: 28" June 2017
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TEST REPORT
Report Reference: T R4094/194580

[tems Tested: Lucia
Colour:  None Given
StyleNo: 343405/1208
End Use: None Given
Claimed: None Claimed

Date of Receipt: 15" June 2017

Date of Test: 16" June 2017

Test Specification:  As listed on previous page

Deviations: None
Colours Assessed: A=None Given
RESULTS
STAINING
TEST Colour | C.I.S. | Acetate | Cotton | Nylon | Polyester | Acrylic | wool REQUIREMENTS
FaSLti”gftSto A BS6 @ GS4 = >BS6 None Specified

C.1.S = Change In Shade

i

UKAS

TESTING

Bureau Veritas Consumer Products Services UK Ltd, Registered in England & Wales, Company Number: 00852439
Registered Office: 31 Kingsland Grange, Woolston, Warrington, Cheshire, WA1 4RW

A N=s VI

UK Deputy Operations Manager
Z. Wells
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